
RREPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
POWER TRAIN/LIFT TABLE1250 LBS.72674

24

52

3

2
23

25

25 2324

24

20
26

39

40

27 24
32

21

1918

18

53

28

33

34

35

24

52

52
24

24

24
42

43
41

4

1

6
7 10

46
46

11

89

8

12
5

14
15

15

16

17

17
16

5

5

5

26 29

24

47

445

24

52
31 5

5
5

51

55
12

For an exploded diagram of pump, see 910165 drawing.
For an exploded diagram of cylinder, see 910029i drawing.

12

30
29

46

10

48

49

49

26

20

20

5 

5

12

12

12

12

5

5

14

5

5

26



R

REPLACEMENT
PARTS

MODEL NO. CAPACITY
1250 LBS.72674

2019

DESCRIPTION
POWER TRAIN/LIFT TABLE

PART
NO. DESCRIPTION

4” x 4” Greenwood Block 20.5”

7/8”-9 x 7” Hex Bolt GR8 Zinc

5/8”-11 x 7” Hex Bolt GR8 Zinc

5/8”-11 x 5 1/2” Hex Bolt GR8 Yellow Zinc

5/8”-11 x 4 1/2” Hex Bolt GR8 Yellow Zinc

1/2”-13 x 3 1/2” Hex Bolt GR8 Yellow Zinc 1/2”-13 x 4 1/2” Hex Bolt GR5 Zinc

Pump Base

3/8”-16 x 1 1/4” Counter Sink Allen Bolt

7/8” SAE Flat Washer GR5 Zinc

5/8”  USS Flat Washer GR5

1/2” SAE Flat Washer GR5

2

2

1

2

1

6 4

1

2

12

12

28

1
2
3
4
5

6
7
8
9

10

12
14
15

7/8”-9 Nylon Lock Nut Zinc 2

17

19
20

Saddle Support Assembly 1
1

21

23
24
25

Imported 10 Ton Cylinder
Cylinder Base Assembly
Coupler Pump Side

4’ Hose

1

1

1

45101013

45100891

45100892
Ram Attachment Assembly 1

11182

45100899

11113 11141

45100896

45100897

45100898

Tilt Adjustment Screw Assembly 45101019

2074

16

1119

Caster Locking 245100901

42

45101024

910029i

910037

910004

26
27

QTY.PART.
NO.

PART
NO. DESCRIPTION

Street Elbow 45   3/8” CD 45 S

Air Hyd. Pump with Hand 
Control - 4,000PSI

Ratchet Tie Down Strap Black

Caster Non Locking 

1/2”-13 x 5” Carriage Bolt Zinc

1/2” Forged Wing Nut

Velocity Fuse Assembly Complete

Coupler Cylinder Side 
1

2

4

2

4

1

1

1

29
Base Assembly 14510102228

30
31
32

33
34
35
39
40
41

13026

45101034

43

283072

45100900
18 Leg Assembly 245101021

11213

1069
Saddle Base 145101018

45101033

45101014

910038

1/2” Split Lockwasher Zinc 4
44

2001 3/8”-SAE Flat Washer 4201646

3/8”’-16 Nylok Nut 61054
11 Top Pivot Plate 145101017

Bottom Pivot Plate 1
3

45101016
1/2”-13 Nylon Nut Zinc 101056

3/8”-16 x 2 3/4”  Hex Bolt GR5 Zinc 247 11012

49
Upper Arm Assembly 245101025

1/2”-13 Regular Nut Zinc 41068

3/8”-16 x 2 1/2” GR5 Bolt Zinc 2

48

Upright Assembly 14510103151

5/8”-11 Nylon Locknut Zinc 4
2

52 1098
Lower Arm Assembly53 45101026
Repair Kit for 72674 Pump 45101035
Repair Kit for 72674 Cylinder 45101040

11123
Pivot Block 145101023

QTY.PART.
NO.

45101015

45101027


	72674 assembly
	72674 parts list

